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S d BT 18650 3.7V 800mAh 2. 96Wh
5 4 AR Chinese
Name of Sample | & 5 Li-ion Cell 18650 3.7V 800mAh 2. 96Wh
English
o5 1121080029
Sample No.
£ $ I AR N R B A )
] AN HUT LITHIUM WORLD ELECTRONIC TECHNOLOGY CO., LTD
Consignor
AL TR T R A
Manufacturer AN HUI LITHIUM WORLD ELECTRONIC TECHNOLOGY CO., LTD
Al 3= 2 W ™ ks FbRiE-T- )
< I
A7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Test method Section 38.3
AT WA L GG A o)
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
oy . . .
Aﬁ"" A ull IR BRI
ppearance Purple Cylinder plastics film shell
Y rd Ay b
St B 9021-08-02 HriplAeie B 2021-08-11 ~ 2021-09-09
Accepted Date I'est Date
o 7 B En R R Bl s phal s ANRERE 8 1 oif i
<L Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
SR, GRS OIS GRIGFEREF Y ST/SG/AC. 10/11/Rev. 7 38. 3FRtfE%EK.
The sample has passed the test items of UN Manual of Tests and Criteria
Mk |ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
&z T 75 HL 4T H bt Rechargeable Lithium Cell. /
P2
Comment
E XA -FL R /
Consignor 518104
Addrass Post Code
Pt - ;2 F % '&@'ﬁ S @ﬁ
Approver: "b =5 s Checker: Compiler:
B %

Title:

B TFUM (Vice chief engineer)
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Al = £ X oy Aty 2 .
j == A B L AR $F4%§%4(jﬂ*T4id=mk7T Ko sk 2 AFAL® Bii
Name of Test Standard requirement or The R c [z "
No. bisceis Clause Nurmber of Standard Test Result onclusion [ Remark
et GBS AR ET
: Fy ST/SG/AC. 10/11/Rev. 7 38.3 iRIAT1 W |
1 %E*ﬁm UN Manual of Tests and Criteria See Appendix 1 ok 7
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Ti P
simulation i
KAy GBS bRk §
; ) ST/SG/AC. 10/11/Rev. 7 38,3 Bl¥5T2 W 2
2 Th %éﬂ{]ﬁﬁ . UN Manual of Tests and Criteria See Appendix 2 L /
ermal test  |s7/56/AC. 10/11/Rev.7 Section 38.3 Test T2 Passed
e lEe MbRiiT
= ST/SG/AC. 10/11/Rev. 7 38.3 BUAETS WLE % 3
s W s 388 ) |
3 . . UN Manual of Tests and Criteria S Apianidiz 3 /\{?’r 7
Vibration ST/SG/AC. 10/11/Rev. T Section 38.3 Test T3 PRERLERE = Pagssi
Ve Ov e GRS btk
Wik ) ST/SG/AC. 10/11/Rev. T 38.3 T4 W 4 .
4 hiak UN Manual of Tests and Criteria See Appendix 4 Ehg /
ocC. ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Phecod
AR Gl AbsifE-T o
- WY ST/SG/AC. 10/11/Rev. T 38.3 WlB4TS WIHE 5
5 Ext M\%{Eﬁh ¢ UN Manual of Tests and Criteria See Appendix § e /
xternal shor ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
circuit To5 -
A GRS AERET
ik W9 ST/SG/AC. 10/11/Rev. 7 38.3 iR44T6 Wk 6
6 UN Manual of Tests and Criteria See Appendix 6 a8 o
Impact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passsd
T.6 B
WAyl Gt Fpk 5
JY ST/SG/AC. 10/11/Rev. 7 38.3 G318 B 7
7 ?ﬁ%ﬂ)‘&% UN Manual of Tests and Criteria See Appendix 7 S /
Forced discharge |st/s6/Ac. 10/11/Rev. 7 Section 38.3 Test Passed
T.8 )
This space intentionally lelt blank
8 PITFEA
B FRSF A PREGR I :20°C~24°C ; TREEILIE : /%

Test Environment

Ambient temperature:20°C-24C:Ambient humidity:/%

Condition
o7 B )
y Test Item

S QRBHN L —

Subcontracted Test HOERE | AR / R4 /
Condition Subcontracted | Name Post Code

Laboratory Mo, hk / W, ;

Address Tel
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i 1 WA B LR | R
No. Name of Test Items Altitude simulation
2 Bk A IRIEAT Before RIE)E After AR | A AR | 4w
%5 Sample Status RE |FREE| RE | FHEE | Mass Loss | Residual |FE
Sample Mass ocv Mass ocv OCV  |Other
No. /g v g IAY % 1% Event
001 | oyepactmil | 27.5527 | 4.15 | 275518 | 4.15 0.00 | 100.00 | ©
002 | ecehs o | 20157 | 416 | 27.9161 [ .16 0.00 | 100.00 | ©
003 | jorepirt o | 273355 | 415 | 27.3383 | 4.15 0.00 | 100.00 | ©
004 | jeperaniee 4| 27,7008 | 415 | 277009 | 4.15 0.00 | 100.00 | ©
005 | jeyerce®t | 2r.e211 | 415 | 27.6207 | 4.15 0.00 | 100.00 | ©
006 | sscrepirrn | 27.4583 | 4.15 | 27.4583 [ 4.15 0.00 | 100,00 | ©
007 | ppencrtsth | 27.8647 | 4.16 | 27.8636 [ .16 0.00 | 100.00 | ©
008 | poomc®R | 27,331 | 416 | 27332 4.15 0.00 | 99.76 | ©
009 | gpeor®t | 273992 | 415 | 27.3989 | 4.15 0.00 | 100.00 | ©
010 | pompos®® | 281705 | 416 | 28.1700 [ 4.16 0.00 | 100.00 | ©
AT P
Gk LR VoA DA R-BEL F-Ak O-RR. LR, MK, B2, RAk.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 9 A AR | AL
No. Name of Test [tems Thermal test
; y IRIEHT Befor RIS /G After "
#a| Heks [SEW b ABE Aler | gk | 4 E S
%5 Sample Status i | FHRLE Rz JF 34w, /& | Mass Loss| Residual NE
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% g AY, 1% 1% Event
001 | |opopns®h | 27.5518 | 415 | 27.5499°|  4.03 0.01 97.11 | o
002 | oot ol 2notel | 416 | 27.9133 | 4.04 0. 01 97.12 | ©
003 | oot o onssss | 415 | 273322 401 0. 01 9%.63 | o
004 | |eldCEiAim 1 27.7009 | 4.15 | 27.6987 [ 4.03 0.01 97.11 | o
005 | el | 27,6207 | 415 | 27.6191 |  4.03 0. 01 97.11 | o
006 | g nmattil g ondes 18 4 10 (Faviaiho || 4. 08 0. 01 97.11 | o
007 | oot | 27.8636 | 4.16 | 27.8619 | 4.03 0. 01 96.88 | ©
008 | peoqeceit, | 27.3850 fF 4.160| 27,3828 [ 4.03 0. 01 97.11 | o
009 | gpeciCwAl | 27.3989 | 415 | 27.3968 |  4.03 0.01 97.11 | o
010 | oottt 1281700 | 416 | 28.1683 | .04 0. 01 97.12 | ©
i’i"fl’* lhis space intentionally

left blank

£k LR V-RA Dk R-E PR K 0-Rih. LRA. MR, L. LAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ; BT R LA | D)
No. Name of Test Items | Vihration
XIS AT efor I3, \jf\ e o
)%J_,p BRIk A XIZH] Before R/ After FERE F o E | ik
353'%‘ Sample Status R FrE& /R )ﬁi’ ﬂ";‘%@}}; Mass Loss | Residual | L%
Sample Mass ocv Mass ocV ocv Other
No. lg A% g A 1% % Event
001 | eacwdfh 275499 | 4.03 | 27.5503 | 4.03 0.00 | 100.00 | o
002 | |ecouAN oo2n9133| 404 | 279134 | 4.03 0.00 | 99.75 0
003 | cdm o o[27.3322| 401 | 273322 4.00 0.00 | 99.75 0
004 | elicrtAl o |27.6987 | 4.03 | 27.6991 | 4.00 0.00 | 99.26 0
005 | joyepaii i oo |2re191| 403 | 27.6192 | 403 0.00 | 100.00 | o
25CY(4"L.+}:|:.LLJ| r =0 v s o e 3 =
006 | pecrttRL  |27.4559 | 4.03 | 27.4555 |  4.02 0.00 | 99.75 0
25CYCyEAFe Il ~ ¢ ‘o5 B
007 | puecorikitl o |27.8619 4.03 | 27.8625 |  4.03 0.00 | 100.00 | o
25CYCHES=FE Y r c Q00" .
008 | jeonnnEmil | 27/8808 | 4080k 27,3332 |© 4.03 0.00 | 100.00 | o
009 | seoecrietmll o [27.3968 | 403 | 27.3966 | 4,02 0. 00 99. 75 0
25CYCHEA Fa ) ’ ; n ¥
010 | poacromdiol = |28.1683| 4.04 | 28.1685 |  4.02 0.00 | 99.50 0
j‘g}‘-if—EFThis space intentionally

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 Hom A B 4 AR ki
No. 1 Name of Test [tems Shock
. o ﬁ&iﬁ‘ﬁf]‘ Before ‘;jl.—iﬁ‘ J& After FeRE |# /‘-T"‘@ E | 4
R Sample Status Be | AneE| BE FF54%,JE | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocCVv oCV | Other
No. lg AY% g AYs 1% % Event
001 | ovpai i | 225503 |  4.03 | 27.5508 | 4.02 0. 00 99.75 | o
002 | oecEhAt | 27.9134| 403 | 27.9136 | 4.03 0.00 | 100.00 | o
003 | A | or3322| 400 | 27.3327 | 4.00 0.00 | 100.00 | o
004 | joerea®ht | 276991 | 400 | 27.6994 | 4.00 0. 00 100.00 | ©
005 | jerdrt | or.6192| 403 | 27.6198 | 4.03 0.00 | 100.00 | o
006 | gt | a7.4555 | 402 | 27.4562 | 4.0 0. 00 99.75 | o
007 | ppaia®Al | 27.8625 | 4.03 | 27.8628 | 4.02 0. 00 99.75 | ©
008 | ssmrrcrsdZit Sl 8390 | 4,03°,|uo7:3988 | 4.02 0. 00 99.75 | o
009 | peCeaRY | 27.3966 | 4.02 | 27.3972 | 402 0.00 | 100.00 | o
010 | ssrmirst i o | 28.1685 | 402 | 28.1691 | 4.02 0.00 | 100.00 | o
e s space nbtle;:kiona] Iy
i LR V-RA D4R R-akZl F-ALk 0-ZA k. RBA. LMk, LHE. LAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sl 5 BWEE LA | S
No Name of Test Items External short circuit
s FER R A FET Rl R 4 g
Sample No. Sample Status Max. Extern/z:(leemperature il Bt
001 1CY(1C1‘E1fij\§qued 108. 6 o
A
0oz mYéC‘rfﬁfo'Z’E;%ged 114. 2 &
Ve P
. m(ljtﬁgﬁ\i zlf]':ig:ge(] 107.7 0
N A 2
004 1cvé%ﬁﬁf jﬁ:iged 105. 8 0
UBETIE o 2
tok 1cyéc?r515§-'l:flﬁiged 115. 2 o
006 2‘5(‘33(‘:‘;ﬁ:&gﬁhg{[‘ged 102. 9 0
o7 S 106. 5 =
008 SR e 105.3 >
009 J5CLE Pty shanged 105. 9 -
010 25&??%? j;zljflged 107.5 0
LT 21 This space ir:)tlear]x]tki onally left

Fid: DR R-#EL F-Ae K O-TMde. RAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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il " Kol B 4 A ik
No. Name of Test Items Impact
r o 2 3oy
ks BRIk A M*‘T"c‘;ﬂ;ﬁ@]ﬂimamfg_ ML
Sample No. Sample Status ax. Extet n/a c el Other Event
1CYC 50%7% B
a1l ICYC 50% Capacity 108. 5 0
) 1CYC 50%755E
— ICYC 50% Capacity 93. 4 0
1CYC 50%75 i
Yis 1CYC 50% Capacity 96. 0 0
1CYC 0% 7 .
Gl 1CYC 50% Capacity 84. 1 0
1CYC 50%7%ht .
. 1CYC 50% Capacity 99.0 0
25CYC BO%FE 4 g
016 25CYC 50% Capacity 91. 2 0
25CYC BO%ZE & :
017 25CYC 50% Capacity 94.2 0
25CYC BO%EF
- 25CYC 50% Capacity 98. 2 o
25CYC 50%FFAt
oo 25CYC 50% Capacity 85. 3 o
95CYC 50%75 4k :
G20 25CYC 50% Capacity 83.6 0
DL RESE This space intentionally left

blank

& D-fRAR F—A2 K O-Rfik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 i T A 4 Ay S
No. Name of Test ltems Forced discharge
3
Sample No. Sample Status Other Event
LCYCHE AT L,
021 1CYC Fully discharged O
i 1CYC5E AT HE,
022 ICYC Fully discharged O
LOYCHE A i v
023 {CVE Fully dischanged 0
. LCYCHE A,
024 1CYC Fully discharged 0
1CYCHE 2 hL el
025 1CYC Fully discharged O
1CYCHE 4= L
026 1CYC Fully discharged Y
1CYCHE 480
027 1CYC Fully discharged 0
. 1CYCSE 4T T
028 I1CYC Fully discharged 0
1CYCHE £ H
029 1Y C Rl e her e 0
3 1CYCTE A= D
030 ICYC Fully discharged O
25CYCHEATL L
031 25CYC Fully discharged O
25CYCTEATHE,
032 25CYC Fully discharged 0
25CYCHEA T H,
033 25CYC Fully discharged 0
. 25CYCHE AR
034 25CYC Fully discharged 0
250YCHEAT R
035 25CYC Ful ly discharged 0
OBCYCSEA T,
036 95CYC Fully discharged 0
25CYCHE A A
037 25CYC Fully discharged O
25CYCTEAT ML
038 25CYC Fully discharged 0
: 25CYCTEA 0L
039 26CYC Fully discharged 0
25CYCHE 450l
040 26CYC Fully discharged 0

Hox: DAk FALK 0-Ffik. TALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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